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POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 414719 HANDTAG HANDLE

2 2 414720 GREB FOR HANDLE
HBIDEJUSTERING

3 2 90102915 STALBOLT 8.8 M8X40 STEEL BOLT M8X40

4 15 90100692 LASEM@TRIK 8.8 M8 FZ LOCKING NUT M8 FZ

5 2 90102889 STALBOLT 8.8 M6X40 FZ STEEL BOLT M6X40 FZ

6 2 90100691 LASEM@TRIK 8.8 M6 FZ LOCKING NUT M6 FZ

7 2 414721 FJEDER SPRING

8 2 90102310 PLANSKIVE M8 FZ FACE PLATE M8 FZ

9 1 414722 KONSOL FOR HANDTAG CONSOLE

10 1 414684 KLO FOR TILBEH@R CLAW

11 4 90102490 SEEGERRING SORT U 20 RETAINER RING U 20

12 1 414723 AKSEL SHAFT

13 3 90102911 STALBOLT 8.8 M8X20 STEEL BOLT M8X20

14 1 90152101 STALBOLT 8.8 M8X50 FZ STEEL BOLT M8X50 FZ

15 1 414724 LEJEHOLD BEARING

16 4 90200234 KUGLELEJE 6204-2RS BALL BEARING 6204-2RS
47X20X14 47X20X14

17 1 414725 KONSOL CONSOLE

18 2 414726 RORSTIFT 6x55 PIPE PIN 6x55

19 2 90102482 SEEGERRING SORT U 12 RETAINER RING U 12

20 1 414727 AKSEL SHAFT

21 1 414728 KARDANLED CARDAN JOINT

22 2 414729 FIEDER 12x65x2 SPRING 12x65x2

23 4 90102911 STALBOLT 8.8 M8X20 STEEL BOLT M8X20

24 1 414730 SKZAERM GUARD

25 4 90102923 STALBOLT 8.8 M8X80 STEEL BOLT M8X80

26 2 414731 BORSTERJR BRUSH TUBE

27 2 90102914 STALBOLT 8.8 M8X35 STEEL BOLT M8X35

28 1 414732 CHASSIS CHASSIS

29 1 414733 GEAR FOR KOST GEAR

30 2 414734 FIRKANTR@ZR TUBE

31 2 90102200 TANDSKIVE YDRE M12 FZ TOOTHED DISC M12 FZ

32 2 414735 STOTTEHJUL 120%32 SUPPORT WHEEL 120x32

33 2 414736 LEJE BEARING

34 2 414737 SKRUE FOR SCREW
HZJIDEJUSTERING

35 4 414738 BJS BUSHING

36 2 414739 PLADE PLATE

37 2 414740 VEJFEJERING KUPPET BRUSH

38 16 414741 VEJFEJERING LIGE BRUSH

39 14 414742 AFSTANDSRING SPACER RING

40 2 414743 PLADE PLATE

41 4 90102939 STALBOLT 8.8 M10X25 STEEL BOLT M10X25






